COMPETITION GRADE HIGH PERFORMANCE RADIO CONTROL RACING CAR CHASSIS KIT

INSTRUCTIONS MANUAL

\Visc racing,

Thank you for purchasing VBC Racing product.

Things that we should remind you.

This VBC Racing kit is a high performance, racing grade car kit
intended for experienced racers. The kit compose of VBC
formulated composite materials, top quality full carbon fiber
chassis and high grade 7075 material which will give you a
competitive edge over the others.

Novice racer should seek advice from more experienced racer
before assembly.

Always keep this instruction manual handy at all times for quick
reference even after completing the assembly.

Before your assembly, sand the chassis edges.
Sand the chassis edges with #6800 sand paper and apply CA
glue to the edges and counter sink holes.

Need help or support.
If you need help or you would like to leave us a comment,
please email to our support team: support@vbc-racing.com or

visit our web site www.vbcracing.com LS.) | gy
P gt

&



BAG MARKED 5 TEP 1 \Veracing,

Graphite Edges Protection Procedure

Sand the chassis edges with #800 sand paper(not included) and
. o apply CA glue(not included) to the edges of the chassis.
*Not included in this kit
=
=
usA
GRAPHITE

? s
@0 O . © 99 @ ©9
0o PO 00000 © © ©00
- ©X0)

31522 WildFireD10 Standard Graphite Chassis
Sand the below graphite edges with #8600 sand paper and apply CA glue to the edges.

S © 0 © £
530982 Graphite Front Shock Tower for TBBS

O

o% © o © dﬁo

O O

31640 WildFireD10 Rear Shock Tower

Before you start assembling, choose one of the 2 options to suit your track needs. You can always experimenting from different chassis to best suit your driving style.

@O
?@ 0
© @9 @ ©
oo@@é@@© ©® © ©© O 2.25mm Graphite chassis for general setup
© © © o ©0O suitable for Medium to Low traction tracks
0©
© - ®
&%l \AANNA[e
°eQ® ©© ©
0o @@@@@@ © ©©0

Aluminium chassis for agreesive setup

suitable for High to Very High traction tracks
© © © o9

1©

o AT

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEPE

4

Rear Gear Diff Assembly

Diff Gear A-03-VBC-0019 x 2

]

Lightweight Gear Differential Cup BO2-P30888 x 2

10 x 15 Ball Bearing C-02-BB-1510P x 2

15 x 0.3 Shim B-02-VBC-0077 x 2

|

M2 x 10 Shaft Pin B-02-VBC-0020 x 2

©

Diff Shaft Sealer O-Ring B-03-VBC-0008 x 2

10mm x 12mm x 0.3mm Spacer C-02-P30914 x 1

© VBC Racing WILDFIRE D10

Rear Gear Diff Left Side

10x15 Ball Bearing

Lightweight Diff Ourdrive

Diff Gear 18T

Right Gear
Diff Housing

Outdrive Sealer O-Ring

10x15 Ball Bearing

15x0.3 Shim Diff Gear 18T

Outdrive Sealer O-Ring

M2x10 Shaft Pin

Optional:
Lightweight Hardened Gear Diff Cup Set
D-05-VBC-0061

=

Apply small amount of diff oil

Lightweight Diff Ourdrive

10x15 Ball Bearing

Diff Outdrive

Rear Gear Diff Right Side Assembly Cross Section



sac marken S TEPL \Vise racing)

Diff Gil Fill with supplied DIFF TYPE silicon ol
until the gears are fully submerged
9.5x0.2mm Shim 9.5x0.2mm Shim
T}
g ’ 2 Q
g & =
)
A ~

Diff Housing Sealer O-Ring

Diff Gear 10T A-03-VBC0018 x4

©

9.5x0.2mm Shim B-02-VBC-0078 x 4

M2.6x10 Flathead Screw C-02-SC-F2.6x10 x 4

Gear Differentials m

Traction

Low Medium High
B |

1000 Cst 4000 Cst 8000 Cst

Diff Housing Sealer O-Ring B-03-VBC-0005 x 1

3000Cst 7000 Cst 20000 Cst

M2.6x10 Flathead Screw

Seal Gasket B-03-VBC-0004 x 1

Left Side Diff Assembly

Place Seal Gasket
to the left side diff
assembly before
putting the right
side diff together

Diff Gear Shaft A-03-VBC-0020 x 1

Belt Tension Adjuster Ring

© VBC Racing WILDFIRE D10



BAG MARKED 5 7- Ep 3 \Voeracing,

V Brace

This V Brace is an option to stiifen the rear end chassis flex

It is especially helpful on tight tracks to improve speed when cornering
Suggest only mount V Brace on Graphite chassis only

Rear Drivetrain Assembly

7

WildFireD10 Lower Bulkhead (Red) 31555 x 4

WildFireD10 Lower Bulkhead (Red)

M3x6 Flathead C-02-SCF0O306 x 11

M3x6 Flathead

&

] o]
k7 o
o@ooooo o o 00000 19mm  19mm ) (J o O
. o I 8

o O O O OOO @
° 8

M3x6 Flathead

o O
O
O

Make Sure The Front and Rear Lower Bulkhead Is Aligned In a Staight Line

Suspension Mount Assembly

111 T 71T 1N
J [SE=]

Split Mount (Black) 31619 x 2

O C

Suspension Mount Composite Insert 1 303110424 X 2

Suitable for High Traction Suitable for Low Traction

© VBC Racing WILDFIRE D10




BAG MARKED STEP3

Split Mount (Black)
TI p Spift Mount Setup for Different Flex

Stiff (Default Setup)

Center Suspension Mount Shim

Motor Mount and
Spilt Mount Assembly

3
S
\
DOSVBC0231
DY - ) Center Suspension Shim (1mm, 0.5mm)
| \ -

Center Suspension Mount Shim(0.5mm) X 2

M3xB Flathead C-02-SC-FO306 x 16

WildFire DOS Motor Mount_A B-02-P31248 X 1

Motor Mount Settings for Chassis Flex

O

ﬂ\o —— IR

Gl

o

@)

]

M3x6 Flathead @
O M3x6 Flathead @
@)

LY iy ] L§
Je o ellg o
O

Soft Medium (Default) stiff

You can fine tune the chassis flex by mounting the screws into different positions.
0.5mm shims are required when mount ‘F,G,H,l,J’ positions

© VBC Racing WILDFIRE D10




BAG MARKED 5TEP4

Steering System Assembly

4.9mm Ball Connector Bmm 31517 x 2

("“)
N\

5x8 Ball Bearing C-02-BB-0805-B x 4

3x6 Ball Bearing C-02-BB-0603 x 2

4.9mm Ball Connector 8mm 31518 x 1

© =

POM Steering Stopper 31639 x 1
OBCEC

Steering Bridge (Red) 31622 x 1

WildFireD10 Servo Mount 31563 x 1

/,———..
Steering Arm (Red) 31621 x 2

=

Chassis Mount Post (Black) 31623 x 2

© VBC Racing WILDFIRE D10

\Vise racing)

TIP

4.9mm Ball Connector 8Bmm

4.9mm Ball Connector Bmm

Default Steering Angle Setup (27Deg]

Suitable for Big track

Small Angle

Steering Angle Setup (3 1Deg)

TIP

4.9mm Ball Connector 8Bmm

3x6 Ball Bearing '

4.9mm Ball Connector Bmm

Suitable for Small Track

Chassis Mount Post (Black)

—_M3x6 Roundhead

5x8 Ball Bearing

M3x6 Roundhead

M3x6 Roundhead



BAG MARKED 5 T EP 4 \Veracing,

9

Steering System Assembly

Ball Connector (Long) 131 8mm Turnbuckle (Black) )

M3x6 Flathead C-02-SC-FO306 x 5

Ball Connector {Long) M3x42mm Turnbuckle (Black) Ball Connector (Long)

S, O\l <
s !’%@“\ (@ N

Front Belt B-03-VBC-3001 x 1

© VBC Racing WILDFIRE D10



BAG MARKED 5TEP5

MB3x6 Flathead C-02-SC-FO306 x 2

WildFireDO7 Center Belt Tensioner B-02-P30158 x 1

3xBmm Ball Bearing C-02-BB-0603 x 2

3x5x0.3mm Shim B-02-VBC0101 x 3

I

Il

T

M3x6 Roundhead Screw C-02-SC-RO306 x 1

WildFireDO7 Alu Spur Gear Adaptor B-02-P30220 x 1

O

WildFireDO7 Alu Center Pully Spacer B-02-P30144 x 1

D03 Center Pully Shaft C-02-P31253 x 1

e

M3x4 Round Head Screw
C02-SCRO304 x 3 ’%
©

~—

5x8mm Ball Bearing C-02-BB-0805-B x 3

© VBC Racing WILDFIRE D10

Q)

M3x10 Roundhead

3xBmm Ball Bearing @\

M4 E-Clip C-02-P31343 x 1

Alu Center Pully Sp&@

Q)

5x8mm Ball Bearing

Center Pully Shaft

Alu Spur Gear Adaptor

\Vise racing,

M3x6 Flathead %

3x5x0.3mm Shim M23x6 Flathead

3x5x0.3mm Shim

@ 3x5x0.3mm Shim
3xBmm Ball Bearing @

CenterBeltTensioner %

WildFire DOS Standard Upper Deck A-01-P31254
M4 E-Clip

M23x6 Roundhead %

Alu Center Pully Adaptor

Spur Gear
5x8mm Ball Bearing

5x8mm Ball Bearing

Kawada Spur Gear 110T G-02-P31388

g
FEEREE COENVITRRE RACRIREE




STEPS

BAG MARKED

//

Upper Deck Assembly

M3x6 Roundhead C-02-SC-RO306 x 9

M3x6 Roundhead

M3x6 Roundhead

AN
/>
i\
£

?\..I..li

o

&
N
IR
A

M3x6 Roundhead

Rear Belt B-03-G30288 x 1

A

'/

Rear Upper
Bulkhead

Assembly

(e

Ball Connector

6 Tm

4.9mm Ball Connector Bmm Long 31517 x 2

©

T2 7075 Spacer

Ball Connector

T2 7075 Spacer é

[

WildFireD10 Upper Rear Bulkhead RL(Red) 31627 x 1

T2 7075 Spacer (Red) B-02-P30890 x 2

Upper Bulkhead RR

WildFireD10 Upper Rear Bulkhead RR(Red) 31626 x 1

Upper Bulkhead RL

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEPE

//

Install Rear Drivetrain

M3x8 Roundhead

*Provides More On Power Traction
*Recommeded For Low Grip Tracks

c
i
B
@
<}
o
£
(=]
2
2
4

*More Traction

M3x8 Roundhead C-02-SC-RO308 x 4

Neutral

Tighten
P |_
& S
Q S
o

Rear Belt Tension Adjustment

oosen

*Recommeded For Medium - High Grip Tracks

*Provides more On Power Steering

c
15
B
@
o
o
£
o
<
2
I

*Less Traction

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEPH =%

M3x12 Flathead

Front Drive Train Assembly - Spool Assembly

= WildFire Lightweight Hard Treated
7075-T6 Spool OutDrive

Belt Tension Adjuster Ring

10x15 Ball Bearing

© 10mm x 12mm x 0.3mm Spacer

M3x6 Roundhead

7075 Aluminium Lightweight Spool Shaft B-02-G30391

==

WildFire Lightweight Hard Treated 7075-T6 Spool OutDrive B-02-631460 x 2 7075 Aluminium Lightweight Spool Shaft

@ 10x15 Ball Bearing

Belt Tension Adjuster Ring

Belt Tension Adjuster Ring A-03-VBC-0047x 2

10x15 Ball Bearing C-02-BB-1510-P x 2

M23x12 Flathead C-02-SC-F0312 x 2 WildFire Lightweight Hard Treated

7075-T6 Spool OutDrive

M3x6 Roundhead C-02-SC-RO306 x 3

M3x12 Flathead

10mm x 12mm x 0.3mm Spacer C-02-P30914 x 1

© VBC Racing WILDFIRE D10



BAG MARKED 5 T Ep 7 \Voc racing

Ball Connector

¥

Ball Connector

Assemble Front Upper Bulkhead

2mm Spacer

WildFireD10 Upper Front Bulkhead FL{Red) 31628 x 1

A
Upper Bulkhead FR M3x8 Roundhead
x8 Roundhea
7z

WildFireD10 Upper Front Bulkhead FR(Red) 31629 x 1 ﬁ

4.9mm Ball Connector Bmm Long ﬁ

31517 x2

©

T2 7075 Spacer (Red) B-02-P30890 x 2

Install Front Drivetrain

M3x8 Roundhead C-02-SC-RO308 x 4

Front Belt Tension Adjustment
TIP \Vicracing,

Neutral

High Diff Position

*Less Traction
*Provides more Steering
*Recommeded For Medium - High Grip Tracks

Low Diff Position

*More Traction
*Provides More On Power Traction
*Recommeded For Low Grip Tracks

© VBC Racing WILDFIRE D10



BAG MARKED 5 T Ep 8 \Voc racing

Rear Suspension Arm top view

16

Rear Suspension Arm Assembly

Note the direction of the insert
—

G

Insert M4x10 Set Screw from the top of the suspension arm for

Graphite Composite X2 Suspension Arm Red 34186 x 2

OD adjusting down stop. Initial setting is 1.8mm measuring
from the bottom part of the arm for both sides.
Graphite Composite X2 Susoension Arn Insert Red 31502 x 4
@ Rear Suspension Arm
Grease
T2 7075 Spacer (Red) B-02-P30890 x 2 Arm Pin Pivot Ball
((@’ T2 7075 Spacer use a setscrew to tap the hole before

putting on the ball connector

T1 7075 Spacer Ball Connector
T2 7075 Spacer<ss~
M4x10 Set Screw
@

Suspension Arm Pin

W

T1 7075 Spacer (Red) B-02-P30891 x 4

( |

Suspension Arm Pin B-02-VBC-0029 x 2

m T1 7075 Spacer

Arm Pin Pivot Ball B-02-VBC-0035 x 4

Ball ca:@r\

M3x10 Set Screw

Ball Connector

4.9mm Ball Connector Bmm Long 31517 x 2 T / & Grease
p (@ Arm Pin Pivot Ball
2 S\
[UDO use a setscrew to tap the hole before 5 A

Ball Connector B-02-VBC-0045 x 2
A

l
M3x10 Set Screw C-02-5C-S5-0310 x 2

(il

M3x10 Set Screw
D) D WildFire 8.6g Weight for %
V== OPTION Suspension Mount FR/RR
: T — : ! 2Yi\=3 =} C02G31319

Suspension Mount RR(Black) 31632 x 1

After installing the rear arms, make sure the arms can move freely

Suspension Mount Composite Insert 5 A-03-P30949 x 2

More Rotation at the rear

Suspension Mount Insert Chart Ve racing)

Composite  |Narrow RF ( Spilt Mount) Wide

Insert 5 4 3 2 1 2 3 4 5 N
=] 5 o| 175 18| 125 1] o75] 05| o0es 0 W@ ‘\‘J
£l g 4| 205 2| 175] 15| 125 1| o075/ 05| 025 ) S ((;"’ >
2|3 & E 2

2 3| 25| 225 2| 175 15| 1.25 1| 075 05 A\ /( >~
— \\__r:‘/ g

< 2| 275/ 25| 225 2| 175 15| 1.25 1 075 N g ,!’

o 1 3| 275 25| 225 2| 175 15| 125 1

Q

o 2| 325 3| 275 25| 225 2| 175 15| 1.5
0| ® 3| 35| 325 3| 275| 25| 225 2| 175] 15 Suspension Mount
3| = omposit Insert 5
S|g 4| 375/ 35| 325 3| 275 25| 225 2| 175

5 4| 375 35| 325 3| 275/ 25| 225 2

Original Setup

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEP 8 \Vie racing)

- Align the Shaft End Shoe to the Inner Axle Pin
Rear Suspension Arm Assembly Part2 hole frst and slide the 12mm Shat Pin to the Note The Lock
pin hole before securing the pin with M3x2 Set Screw Slot Direction

M2x12 Shaft Pin

Shaft End Shoe

Thread Lock
A/MBXE Set Screw

Ball Connetor

M2x10 Shaft Pin

Graphite Composite Rear Hub 31489 x 2

Grease

T2 7075 Spacer 7075-T6 Rear Inner Axle (49mm)

Grease

\ S
“\w Optional :
‘ ) Hardened Steel Rear Inner Axle (49mm), Short
¢ Axle Joint D-05VBC-0087

\ 49mm Two-Piece Joiny Drive Axle Set, Short
D-05-VBC-0092
Axle Lock Spring

After assembling the drive shaft, make sure the joints are free swinging.

Delrin Shaft End Shoe A-03-G31180 x 2

)

X2

5x10mm Ball Bearings

Wheel Axle B-02-VBC-0025 x 2

(o]

Axle Joint B-02-VBC-0026 x 2

0

Axle Lock Spring B-02-VBC-0027 x 2

5x10mm Ball Bearings
C02-BB-1005-P x 4

.

M2x12 Shaft Pin B-02-VBC-3035 x 2

C— 1

M2x10 Shaft Pin B-02-VBC-0020 x 4
i M3x3 Set Screw
(i

M3x2 Set Screw C-02-5C-55-0302 x 2

M2x10 Shaft Pin

Lightweight O Offset Hex Wheel Hub

4.9mm Ball Connector 8mm Long 31518 x 2

©

T2 7075 Spacer (Red) B-02-P30890 x 2

il

M3x3 Set Screw C-02-5C-5S-0303

© VBC Racing WILDFIRE D10



0
0
N
€

Turnbuckle Cup

Make two

6
ﬂ\

M3x32mm Turnbuckle

—

urnbuckle Cup

T

S
2

L

Ball Connector (Long) 31478 x 4

S

m,.ﬁ

Q

Rear Suspension Arm Assembly Part 3
M3x23 Upright Pin B-02-VBC-0032 x 2

Wi

«
x
<
o
@
)
h
[0
)
@
a
Q
]
2
o
2
G
[0
prt
Q
0
<
X
9]
=

M3x32mm Turnbuckle B-02-VBC-0036 x 2

M3x23 Upright Pin

M23x4 Set Screw

Tighten the set screw. Screw should be flat to the arm bottom and do not over tighten.

© VBC Racing WILDFIRE D10



BAG MARKED 5 7- EP g m

27

Front Suspension Assembly Part 71

Right

Note the direction of the insert

- | — T
——egr—op
B —
Insert M4x10 Set Screw from the top of the suspension arm for

‘ adjusting down stop. Initial setting is 1.8mm measuring
from the bottom part of the arm for both sides.

Graphite Composite X2 Suspension Arm Red 34186 x 2

Graphite Composite X2 Susoension Arn Insert Red 31502 x 4

[ Jm -
4.9mm Ball Connector Bmm Long 31517 x 2 =-| mmmmmlﬂmg

|

= ﬁ"

-l Ball Connector (Long) 4.9mm Ball Connector Bmm Long
( 2=

Ball Connector (Long) 31478 x 2

T2 7075 Spacer (Red) B-02-P30890 x 2

W

T1 7075 Spacer (Red) B-02-P30891 x 4

—
-

Suspension Arm Pin B-02-VBC-0029 x 2 Grease

Arm Pin Pivot Ball l

0.3mm Spacer

Ball Connector B-02-VBC-0045 x 4

m Arm Pin Pivot Ball ((@

Arm Pin Pivot Ball B-02-VBC-0035 x 4

Grease

Suspension Arm Pin

0.3mm Spacer

Suspension Arm Pin

VAR

M3x10 Set Screw C-02-SC-S5-0310 x 2

Grease

Suspension Arm Spacer T1

Grease

Arm Pin Pivot Ball

© VBC Racing WILDFIRE D10



Wide

0

1.75
1.5
1.25
0.75
0.5
0.25

7
1.25
0.75

0.5
0.25

0
0.25

5
5
1
0

0.25
05

1

2
0.75

0.5
0.25

Suspension Mount FF(Black) 31633 x 1

0

1.25
0.7
0.
0.25
0.25
05
0.75

-1

0.75
0.5
0.25
0.25
0.5
0.75

FR ( Spilt Mount)

0

-1
-1.25

Suspension Mount Composite Insert 1

0.75
0.5
0.25
0.25
0.5
0.75

0

-1
-1.25

-1.5

0.5
0.25
0.25
0.5
0.75

S

3 P
M
<

-1
-1.25

0.25
0.25
0.5
0.75
-1.5
-1.75

Narrow

-1

-1.25
-1.5

-1.75
2

0.25
0.5
0.75

T

5
4
3
2
1
2
3
4
5

.I«'@/J’mu\ mul{ (o
.f‘l%ll@\~ e/ €

Insert

[ aunoj\ uoisuadsng ) 44

Composite

Ws Suspension Mount Insert Chart

MOJdJeN 7 7 3pIAA

BAG MARKED STEPQ

Less Front Steering Response

Yy
g
Ny @
[aV)
N X
n
Q g
g 3
o
% oY} m MH
= b
< = 8 - 58 O
oo
m [} = o
IN u|AS 2 3 Wm
-9 ﬁﬁm 2 < ©3
%) = Q 2 nze
] Q 2 o)y
S o 2} 2 86m
Q o = € 2 2
QU £ g 8 F20
a1}
8 £ 3 2 £33
5 pe 5 o
9] s § s 2
'y c T c DS
o 8 il <=
IN 2 T 2 E
Q o «© o o<
< & & & oo
N /) & s @

© VBC Racing WILDFIRE D10




BAG MARKED 5 T EP g \V e racing

Front Suspension Assembly Part 3
Double Joint Inner

Grease

g Double Joint Inner
)\e>¥ Double Joint Axle Shaft
Grease . (9 = 3‘”

4mm Graphite Steering Arm L 31583 x 1

4mm Graphite Steering Arm R 31584 x 1

Note The Slot

Direction .
M2x10 Shaft Pin

Double Joint Pin

Make Two

Double Joint Lock Spring Ring

M3x6 Roundhead Screw C-02-SC-R0310 x 4 Thread Lock

M3 Nut C-02-SC-NNO3 x 6

@H}] wRAIBA RACING s I@

Double Joint Bone for Xray,VBC 41.3mm

Double Joint Bone for Xray,VBC

P

A-03-VBC-0069 x 2 Delrin Shaft End Shoe A-03-G31180 x 2
Double Joint Axle Shaft Double Joint Inner
C-02-P30944 x 2 C-02-P30940 x 4

Double Joint Lock Spring Ring C-02-P30943 x 4 Double Joint Case C-02-P30942 x 2

H

Double Joint Pin 1.58 x 8.98 C-02-P30941x 4

5x10x3mm Ball Bearing C-02-BB-1053B x 2 M2x10 Shaft Pin

jus}
o
Q
o]
=1
=1
@
Q
&
=}
S

5x10x4mm Ball Bearing C-02-BB-1005-P x 2

C—/

M2x10 Shaft Pin B-02-VBC-3035 x 2

Make Two

M3x3 Set Screw

Lightweight O Offset Hex Wheel Hub B-02-P30887 x 2

Al

M3x3 Set Screw C-02-SC-SS-0303

() o

Ball Connector (5Smm Length)
B-02-VBC0021 x 2

M2x10 Shaft Pin B-02-VBC-0020 x 2

© VBC Racing WILDFIRE D10



BAG MARKED STEpg

24

4.9mm King Pin Bmm Long 31519 X 2

pe—

6x3x1.5mm Cone Washer (Black) 31578 X 2

—

5.5x4xTmm Shims (Red) 31577 X 2

(@I

Ball Connector (Long) 31478 x 4

4Ba|\ Bearings C-02-BB-0804 x 4

©

T2 7075 Spacer (Red) B-02-P30890 x 2

I

Ball Connector B-02-VBC-0045 x 2

i I
M3x32mm Turnbuckle B-02-VBC-0036 x 2

3x23 Upright Pin B-02-VBC-0032 x 2

(i

M3x4 Set Screw C-02-5C-55-0304 x 2

© VBC Racing WILDFIRE D10

g 4.9mm King Pin Bmm Long
Ny

=4
7

s

©

6x3x1.5mm Cone Washer (Black)

4x8 Ball Bearings

5.5x4x1mm Shims (Red)

Aluminium Steering Support Right

4x8 Ball Bearings

M4x12 Roundhead Screw

\”‘Ji

Ball Connector (Long)

Make Two

Optional: Tie Rod Wrench Set D-05-VBC-0048 (not included)




BAG MARKED STEP10 m

Front and Rear Stabilizers

FRONT STABILIZER

M3x3mm Set Screw
»‘ O
] 3x6 Ball Bearing &2%
[ = /
l N
Rear Stabilizer 1.3 C-02-P30249 x 1 @ - MMW@\»

=)
Ball Connector (Short)

VBC Dynamics Stabilizer Connector Front Stabilizer 1.3

Optional :

Front Stabilizer 1.4 White C-02-G30252
Front Stabilizer 1.2 Green C-02-G30250

Stabilizer Mount_B

Front Stabilizer 1.3 C-02-P30248 x 1 REAR STABILIZER

M3x3mm Set Screw

g

Ball Connector (Short) 31479 x 4
M3x3mm Set Screw

] ]

M3x3mm Set Screw C-02-SC-55-0303 x 8

Ball Connector (Short, "
{ ) VBC Dynamics Stabilizer Connector Rear Stabilizer 1.3

Stabilizer Mount_B
Optional:

Rear Stabilizer 1.4 White Option C-02-G30253
Rear Stabilizer 1.2 Green Option C-02-G30251

Ball Connector (Long) 31478 x 2

©

3xB Ball Bearings C-02-BB-0603 x 4

MAKE TWO

Stabilizer Mount A(Red) 31635 x 2

Ball Connector (Long)

Stabilizer Stopper BO2P30813 x 2

© VBC Racing WILDFIRE D10

| N
\ ~ Stabilizer Mount_A
@ - . R
\ Stabilizer Stopper



BAG MARKED STEP 10

26

Install Front and Rear Stabilizers

) .

£
) u R o
@*‘1"\ J@Mf\‘@mﬁvwfqud M

\ o\j >
mﬁ-‘ﬂi‘\‘.\ﬂl} < ~\ "AJ
m_ \\\m ) '\@ »
3
2

,..4‘ ?t\V/ “@H 3

2B

fawﬂ\l‘ 3 5/
D s Lo
\

a- gy,

\\
@h@’ 2L

INSTALL REAR STABILIZER

qu//

,,« %ﬁf\\\\ﬂb

M2.5x8mm Flat Head

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEP 1 1 \Vire racing,

2/

TBB Shock Piston

V)

Sealer ORing

Note TBB Shock Piston Groove Is
Facing Downwards TBB Shock Piston (4 holes)

) M2 E-Clip
TBBS-P Shock Body(Black)

7 \ /%/ TBB Shock Height Adjuster(Black]
Shaft Sealer O-Ring
TBBS Bottom Cap(Black) 31637 x 4

H TBBS Bottom Cap(Black]

TBB Shock Piston (4 holes) A-03-VBC-0138 x 4

\

o N A
‘ m@ TBB Shock Bottom Connector
o
N

TBB Shock Bottom Connector A-03-VBC-0124 x 4

ﬂ

TBB Shaft Cap B-03-VBC-0125 x 4

(I

TBBS Shock Shaft C-02-G30957 x 4

Sealer O-Ring (Shock Height Adjuster)
B-03-VvBCO128 x4

© |

Sl Seler g BOIEROME K4 SM.J SILVER LINE SPRING @ m
@ H PARTS
M2 EClip B02-VBGD129 x8 |N—O’I -G30891 |SMJ Siver Line Spring TS2.8 (Short/Blue) for TBBS

|N-D’| -G30992 |SI\/I.J Silver Line Spring TS3.0 (Short/Silver) for TBBS

|N—D’I -G30993 |SMJ Silver Line Spring TS3.2 (Short/Pink] for TBBS

|N-D’I -G30884 |SI\/I.J Siver Line Spring TS3.5 (Short/Gold) for TBBS

|N—D’I -G31272 |SMJ Silver Line Progressive Spring TS2.5-2.7 [Short/Yellow) for TBBS

|N-D’| -G31273 |8l\/IJ Silver Line Progressive Spring TS2.5-2.8 (Short/Red) for TBBS

|N—91 -G31274 |SMJ Silver Line Progressive Spring TS2.5-3.0 [Short/Purple] for TBBS

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEP 1 1 Vﬁ‘%‘.’i@

TBB Shock Body Cap(Black)

Assemble Ojl Shocks Part 2

TBB Shock Top Connector

TBB Oil Sealer Cap @
TBB Shock Top Connector A-03-VBC-0130 x 4

When placing Oil
Sealer Cap make
sure no bubbles
are trap inside the
shock body

TBB Spring Bottom Support A-03-VBC-0131 x 4

Fill supplied shock oil
and remove air by
moving the piston up
and down until air
bubbles disappears

TBB Qil Sealer Cap (Medium Soft)
B-03-VBC-0132x 4

i

TBB Shock Body Cap(Black) 31638 x 4

TBB Spring Bottom Support
Note the double ring face to ball connector

, - N ’/
‘§ N}’/ TBBS TS3.0 (Short,/ Silver) 31614 For Front
fg--- TBBS TS2.8 (Short,/Blue) 31613 For Rear

© VBC Racing WILDFIRE D10



BAG MARKED STEP1 1

(Red)
Ball G ctor

T2 7075 Spacer (Re
@\\ all Conne

M3x8 Roundhead

H
=1 n
£ 5
[05) ~
£ fal]
W T
© o
@) -
) )
o
S Qom
() <
t [0
S g
N %
_._/, 5
= @
3 e
s 4=
£ 2

ctor B-02-VBC-0045 x 2

Ball Conne

M3x8 Round Head Screw C-02-SC-R0308 x 4

M3x8 Flat Head Screw C-02-SC-FO308 x 2

©

Basic Setup Shock Pasition

(Red) B-02-P30890 x 2

T2 7075 Spacer

K@ P
k)L
#‘M\Wﬁw = “/ 7z
@«l!ﬁ :

Y Z

&

S /=]
Yol /RN

vl X 0 A0\
// s
¢

f j
7 Ny

oS as

LK
.,‘ ™
\4% \ //. RO\ (Y /

72\

§

20 ﬂ

£ 0 “ G%V 7
4 \ 505
’ £ Wgr e

© VBC Racing WILDFIRE D10



BAG MARKED 5TEP7 7

a0

Install Rear Shocks

Ball Connector

Basic Setup Shock Position

M3x8 Flat Head*
M3x8 Round Head

M3x8 Roundhead

Ball Connector

'/’ - , "IN
@ A¥~’ % ‘@“’\ é
s, 8 }

m@\. )
TS //l!

%ﬁw' &

S

M3x8 Roundhead

By ,JIL\\MW\I, Q

K >
NN
/« \

WildFireD10 Rear Shock Tower 31640 x 1

Ball Connector B-02-VBC-0045 x 2

M3x8 Round Head Screw C-02-SC-SS-0308 x 4
M3x8 Flat Head Screw C-02-SC-FO308 x 2

I0)

© VBC Racing WILDFIRE D10



BAG MARKED 5 TEP 12

d7

Install Motor

@ \ ;QM'/.M"‘.\\. ¢ ,u.w. &

(AN

@\\m

[ y

e 45/

3
[N

0

},Q\V@lmy

M3x8 Round Head Screw C-02-SC-R0308 x 2

© VBC Racing WILDFIRE D10



BAG MARKED 5 7- Ep 12

TBB Shock Bottom Connector

M3x56mm Turnbuckle (Black]

AN
/i

Ball Connector (Long)

More suitable for rough and medium traction tracks

Installing WildFireD10 Center IsoFlex System -

OPTION 1

31478x1

m,.ﬁ

Q

)

Long

Ball Connector ||
-t

stiffen the chassis flex, increase car response suitable for high traction.

Installing 2.0mm Carbon Center IsoFlex for D10 -

OPTION 2

8
f

Centeriline Flex Chassis Adjustment
[[a]]

TBB Shock Bottom Connector A-03-VBC-0124 x 1

(jum

4.9mm Ball Connector Bmm Long 31517 x 2
T2 7075 Spacer (Red) B-02-P30890 x 1
T1 7075 Spacer (Red) B-02-P30891 x 2

M3x56mm Turnbuckle (Black) 31591 x 1
Ball Connector B-02-VBC-0045 x 2

© VBC Racing WILDFIRE D10




BAG MARKED 5TEP7£

Install Front Bumper and Body Posts

0

4mm Flanged Wheel Nut B-02-VBC-0086 x 4

o
=]
z
©
@
s
°
@
=)
c
5]
[
€
£
<

TIRES, WHEELS AND INSERTS ARE NOT INCLUDED

4mm Flanged Wheel Nut

© VBC Racing WILDFIRE D10



BAG MARKED STEP 12

Install Front Bumper Part 2

O O

Front Foam Bumper B-03-VBC-0008 x 1

Body Clip

Body Clip

Graphite Bumper Top Plate A-01-P30850 x 1

Adjuster O-Ring

for BH Adjuster
M3 Lock Nut C-02-SC-NNO3 x 1

M3x10mm Flat Head Screw C-02-SC-FO310 x 2

o

Body Height Adjuster Ring (RED) B-02-G30326 x 2

|

o

Body Clip B-02-VBC-0076 x 2

N

N

N

Body Height Adjuster Cone (RED) B-02-G30325 x 2 Body Height Adjuster Cone (RED) E

+ ;

/2.;8 Cap Screw (14 S

Adjuster O-Ring for BH Adjuster A-03-VBC-0113 x 2 N}
N

wéa\f/// N

e o

o

o

&

ﬁOOOOOOOOOOOOOOOOO‘)
Front Body Post A-03-VBC-0013 x 2 Z@j]:
|kl ‘l‘ <

M3x10mm Round Head Screw C-02-SC-R0310 x 2

(o

2.5x8 Cap Screw C-02-SC-R2508 x 2

000000000000 000D

P

© VBC Racing WILDFIRE D10



BAG MARKED 5TEP12

M3x8mm Flat Head

M3x10mm Round Head

INSTALL ESC, RECEIVER AND ANTENNA TUBE

(these items are not included in this kit)

A==\ 7 Qucoes
8
IN
Q
3
Q
3 =
N ©
oY o] o
S O x o x 5
Q © @) = % @ s
0 @ 3 8 8 Q
N o T Q ™ &}
O @ O] a
) 3 2 @ @ b «
Q 8§ 10| w & g 2 g =
2 o x o ) a < 8
-
:W, S 3 H a @ 2 &
N @) =] 5 S o S o
Q 2 nDu (9] =) 2 b=} Q
QQ 4 ] =t c 5 < o
3 O > @ T [ I a
1S £ & £ 5 & o 8
5 I 5] 8 a
Q @ 0O Q > 3 2 I
L} < c 2 3 Nel z
Q T > =1 = T =) <
Q B 2 = ¢ < g = 3
5 = [ @
x E S = s s g
3 E g B : $ g o O
? 9 ° = = E = g 8 2
0 (9] H=a = o ki B T 0
m = 2 Sv-r i is] [rs] < Q

© VBC Racing WILDFIRE D10



Composite
Spacers

Suspension Arm Spacer T1 A-03-VBC-0063
Leave a little gap (0.5mm]) between battery tap

¥ (& Suspension Arm Spacer T2 A-03-VBC-0064
- and battery for better balanced chassis flex

@
<]
a
o
<
5
=
k=]
@©
7
e
@
s
@
a
@
o
@
@
=
5
o
@
=

height to fit your battery

Centerline Battery Stopper

M3x10 Flat Head

5

©

M3x10 Flat Head

@@g@%@@

Q

Composit:
Spacers

BAG MARKED STEP 12

Centerline Battery Stopper B-02-VBC-3034 x 2
14mm Aluminum Stand off B-02-VBC-5073 x 2

M3x10 Flat Head Screw C-02-SCFO310 x 2

Install Battery Guards

D10 Battery Mount 31593 x 2

D10 Battery Mount Base 31592 x 2
D10 Battery Mount Tap 31594 x 2
M3xB Flathead C-02-SC-FO306 x 2

© VBC Racing WILDFIRE D10




www.vbcracing.com

EEE
E

/l / ’l 01—|T|DN GR Instructions Book P-01-P30954 VBC Racing WildFire D10 Car Kit D-05-VBC-CK31
PE



